MOW Equipment Solutions - Parts Catalog

SPIKER WORKHEAD PARTS

MOW Part # 212-10479 | OEM Part # 98410212 Hammer Lifting Bracket Kit

MOWPart # 710-11588

OEMPart # 31920262 3767080 3069437 86038990

Part Descrip�on

Qty

Hammer Li�ing Bracket

1 2 2 4

BOLT_SHCS_M16X2_80_PT

Socket Head Bolt M16 x 2 x 80 High Collar Lock Washer M16 Oversized Flat Washer M16

WASHER_HCSL_M16 WASHER_OS_M16

Rebuilt Spiker Gun Assembly #1 - 4” Shaft

Rebuilt Spiker Gun Assembly #2 - 4” Shaft

MOW Part # 213-10307 OEM Part # 90410410

MOW Part # 213-10308 OEM Part # 90410411

Socket Head Bolt M16 x 2 x 80 MOW Part # BOLT_SHCS_M16X2_80_PT OEM Part # 3767080

Hammer Lifting Bracket MOW Part # 710-11588 OEM Part # 31920262

High Collar Lock WasherM16 MOWPart # WASHER_HCSL_M16 OEM Part # 3069437

Oversized Flat WasherM16 MOWPart # WASHER_OS_M16 OEM Part # 86038990

KF3Hammer Tie Rod O’Ring MOW Part # 812-10255

KF3Hammer TieRod MOW Part # 810-10714

Rebuilt Spiker Gun Assembly #3 - 4” Shaft

Rebuilt Spiker Gun Assembly #4 - 4” Shaft

KF3Hammer TieRodNut MOW Part # 810-10715

MOW Part # 213-10305 OEM Part # 90410412

MOW Part # 213-10304 OEM Part # 90410413

38

parts@mowequip.com | 855-MOWGANG (855-669-4264)

MOW Equipment Solutions | Parts Catalog

39

Powered by